Supporting Document No. 6

EVALUATION OF TREATMENT PLANT OPERA 11UN AND
POTENTIAL CAUSES OF TREATMENT PLANT EFFLUENT
LIMITATION VIOLATIONS (April to June 2004) FOR THE CITY
OF ESCONDIDO HALE AVENUE RESOURCE RECOVERY
FACILITY

By

Boris Trgovcich
Water Resources Control Engineer
Compliance Assurance and Enforcement Unit
State Water Resources Control Board

April 7, 2005



TABLE OF CONTENTS

EXECUTIVE SUMMARY

I. INTRODUCTION
II. BACKGROUND . ...ttt et e e ettt e et e it et e neanaenen 3

Facility desCrIPHON «..c.ueii it e e e e 3
April-June 2004 effluent limit violations........ ..o e 4
IIL. DISCUSSION ..ttt et et e et e e e et vttt et et e e et e e et e e naaens 5
ACTALION DASITS + v neteeentt ettt et e et e et e 6
[...]
recommending a liability equal to the penalty of $1,188,000 for the violations subject to
the MMPs.

As of February 2005 (the date this report was drafted), the City had not yet responded to
the complaint or provided any defense of these violations. However, in monthly
monitoring reports submitted to comply with their NPDES permit, the City alleges that an
unexpected toxic load, presumably dumped into the collection system by an unknown
discharger, caused a plant upset. This is an important defense in that the Water Code
contains an exemption from MMPs if the violations were caused by a third party and
beyond the reasonable control of the discharger. Furthermore, the Water Code also
provides for a reduction of the penalty if the violations were the result of a single
operational upset (SOU) not to exceed 30 days and meeting certain criteria established in
the Water Code.

The Regional Board asked the State Water Resources Control Board’s (State Board)
Compliance Assurance and Enforcement Unit for assistance in reviewing the HARRF’s
records related to the cause of the violations.

On January 5 and 6, 2005, Boris Trgovcich (State Board), Victor Vasquez and Brian Ott
(Regional Board) reviewed the HARRF’s records and interviewed some of the City’s
treatment plant and industrial pretreatment staff at the HARRF. The State and Regional
Board visited the facility again on January 20, 2005, to review additional documents.
Based on the information provided by the City during the file review, and the results of
sampling by the City from two segments of the collection system, it appears elevated
levels of chemicals may have entered certain segments of the City’s sewage collection
system during the months of May and June 2004. However, there is no evidence that
these elevated levels caused the plant violations.

The file review did reveal that prior to and during the violation period, operators at
HARREF experienced problems with low dissolved oxygen (DO) in at least two of the five
aeration basins. The low DO concentration appears to be due to a combination of factors



including faulty DO probes in the aeration basins and high concentration of sulfides in
the influent. This problem might have been compounded by erroneous readings obtained
by one of the portable back-up DO meters that were used by plant operators. This
particular meter does not accurately read the unusually low DO concentrations (0.2-0.5
mg/1) often encountered in the HARRF’s aeration basins, unless special calibrating
procedure or a different membrane is used. Nevertheless, it is the meter that was used
most frequently by operations staff. Furthermore, it appears the City’s initial operational
control responses, which was to decrease the air supply to the aeration basins, increasing
sludge wasting over a long period of time, and maintaining the constant sludge return rate
as the solids inventory in the aeration basins was decreasing, was not helpful in
responding to the failing performance of the aeration basins. These actions likely
exacerbated and prolonged the poor condition of the aeration basins longer than
necessary.

The length of the violation period (three months) is inconsistent with a single operational
upset (which is typically a short-lived event) or the speculation of a toxic load entering
the plant and killing off the acrobic microbial population in a short time span. It is more
likely the violations were caused by instrument failure, which the operators did not
immediately recognize. The higher-than-usual concentrations of potentially harmful
pollutants in the influent to the treatment plant during this time period could have made
the conditions worse, however, they were not found in concentrations that would have
otherwise adversely impacted the treatment system.

Although the City maintains an exceptionally high quality of process control data at the
HARREF and runs a sophisticated in-house laboratory, the specific events and conditions
during the period of plant upset were poorly documented.

The City was slow to respond and investigate any source(s) of the potentially illegal
discharge(s) into the sewage collection system after it attributed the effluent limitation
violations to a toxic load entering the treatment plant. As of January 2005, the City has
not provided the Regional Board with the data from the subsequent investigative
sampling and testing. The City eventually did provide those data to the State and
Regional Board staff during their January 5 and 6 visit. The failure to report investigation
results in a timely manner is a significant reporting violation, which should be considered
by the Regional Board.

In summary, the effluent limitation violations at the HARRF were probably caused by a
combination of events, most of which could have been controlled by the treatment plant
staff if all of the equipment had been functioning properly. Although a higher than
normal concentration of potentially harmful pollutants may have entered the plant, there
is no evidence that those chemicals were the cause of the upset. However, it is possible
that elevated concentrations of certain unidentified chemicals in the influent to the
treatment plant contributed to problems in the activated sludge system caused by other
factors that were within the control of the treatment plant staff. The long duration of the
alleged upset is also more consistent with operational control problems than with a toxic
load theory.



I. INTRODUCTION

On January 5 and 6, 2005, I conducted a file review of the City of Escondido’s (City)
Hale Avenue Resource Recovery Facility’s (HARRF) process control records and the
industrial pretreatment records. I reviewed additional records on January 20, 2004. Staff
from the San Diego Regional Water Quality Control Board (Regional Board) assisted
during both visits. The primary objective of this inspection was to review the wastewater
treatment process control records and the monitoring data for the industrial dischargers
for any indications of plant upset which, according to City representatives, started around
April 17, 2004 and lasted through June 2004.

The following were present during the inspection:

Name Organization Title Phone No.

Bryan A. Ott San Diego RWQCB Water Resources Control 858-637-5589
Engineer (WRCE)

Victor Vasquez San Diego RWQCB WRCE 858-636-3155

Rebecca Stewart San Diego RWQCB Sanitary Eng. Associate 58-467-2966

Charles Cheng San Diego RWQCB Engineering Geologist 858-627-3930

Boris Trgovcich State Water Resources WRCE 916-341-5893

Control Board

Mary Ann Mann City of Escondido  Utilities Manager 760-839-4528

John Burcham City of Escondido  Plant Superintendent 760-839-6273

Jim Larzalere City of Escondido =~ Operations Supervisor

Vasana Vipatapat City of Escondido = Laboratory Superintendent  760-839-6284

John Del Fonte City of Escondido = WWTP Operator III

Tom Foley City of Escondido =~ WWTP Operator III

Jennifer Davis City of Escondido =~ Ind. Waste Inspector 760-839-4257

Lance Lauricha City of Escondido  Supervisor III 760-839-4347
Ind. Pretreatment

Frank Anderson City of Escondido ~ Deputy Utilities Manager  760-839-4575

II. BACKGROUND

Facility description

The HARREF is located at 1521 Hale Avenue in the City of Escondido. It is an activated
sludge wastewater treatment facility with a peak treatment capacity of 33 million gallons
per day (mgd). The City is currently allowed to discharge 16.5 MGD through the ocean

outfall and another 9.0 MGD of tertiary effluent to Escondido Creek. The actual average



influent flow is approximately 14.5 mgd. Attachment 1 contains a site plan of the
existing facilities. The City of Escondido has a contract with the City of San Diego to
treat up to 5.5 mgd of wastewater from San Diego’s Rancho Bernardo area. Twelve
major industrial facilities contribute approximately 4% of the total plant influent.

The secondary effluent is discharged through the San Elijo Ocean Outfall (SEOO) with a
design hydraulic capacity of 25.5 mgd. The City of Escondido is permitted to discharge
16.5 mgd through this outfall, which terminates a little more than a mile off shore. The
initial dilution at the outfall is estimated at 220: 1.

The main treatment processes include the: headworks, four rectangular primary clarifiers,
five activated sludge aeration tanks, four secondary clarifiers, two dissolved air floatation
(DAF) tanks, anaerobic digesters and a 9 mgd tertiary treatment system (ultraviolet
disinfection which is currently awaiting certification by the Department of Health
Services).

The HARREF also includes a sophisticated, well-run and maintained laboratory in which
laboratory staff conducts most of the compliance and process control analyses.

April-June 2004 effluent limit violations

In late April 2004, City representatives informed the Regional Board by phone that the
HARREF was experiencing problems with its activated sludge treatment process.
According to the Regional Board staff, this complied with the 24-hour notification
requirement in the permit. The Regional Board records show that, in its May and June
2004 self-monitoring reports, the discharger indicated it was experiencing an upset but
otherwise did not submit any other detailed reports or documentation to the Regional
Board. The Regional Board should determine if the lack of follow-up reporting
constitutes additional reporting violations for either the SOU notification or 5-day
reporting requirements.

In its Discharge Monitoring Report (DMR) submitted on June 17, 2004 for the month of
May (Attachment 2) the City reported numerous violations of the permit’s Daily
Maximum limits for the Carbonaceous Biochemical Oxygen Demand (CBOD) and Total
Suspended Solids (T'SS) concentration and one violation of the Monthly Average limit
for Acute Toxicity. These effluent violations continued into June and were reported by
the City on the June 2004 DMR (Attachment 3). Violations of the permit’s Monthly
Average for TSS and CBOD continued through July and the early part of August. All of
these DMRs included a brief chronology of the problems experienced during the alleged
upset period and the steps that the operators were taking to correct the problem.

Under the CWC Section 13385 (h), the Regional Board is required to impose MMPs for
certain types of effluent limit violations. As of August 2004, the HARRF accumulated
399 violations that are subject to MMPs. On November 30, 2004, the Regional Board
issued an Administrative Civil Liability Complaint to the City for the minimum penalty



in the amount of $1,188,000 for the alleged violations of effluent limitations
(Attachment 4).

During the initial file review, the Regional Board files did not contain a response to the
Administrative Civil Liability Complaint from the City. However, during my interviews,
individual City representatives alleged the violations were caused by a toxic load(s),
which caused an upset. Furthermore, the city alleges that an unnamed third party caused
the upset by illegally discharging toxic chemicals into the collection system in violation
of the City’s pretreatment program on more than one occasion during the two-month
period. This allegation will need to be evaluated when the City submits a response to the
complaint.

The burden of proof for demonstrating an upset is on the discharger in accordance with
the City’s discharge permit (Order No. 99-72), which states that

“In any enforcement proceeding, the discharger seeking to establish the
occurrence of an upset has the burden of proof (Standard Provisions, Section
A.10.d)”.

As of February 2005, the City had provided no such evidence.
ITII. DISCUSSION

The primary objective of this audit/file review was to review pertinent plant records and,
if possible, determine the cause of the effluent violations. Order No. 99-72 Standard
Provisions, Section A.10 (Attachment 5), states:

10. Upset
a. Definition. “Upset,” means an exceptional incident in which there is
unintentional and temporary noncompliance with technology—based permit
effluent limitations because of factors beyond the reasonable control of the
discharger. An upset does not include noncompliance to the extent caused by
operational error, improperly designed treatment facilities, inadequate treatment
facilities, lack of preventive maintenance, or careless or improper operation.

b. An upset constitutes an affirmative defense to and action brought for
noncompliance with such technology-based permit effluent limitations if the
requirements of paragraph (c) of this provision are met. No determination made
before an action for noncompliance, such as during administrative review on
claims that noncompliance was caused by upset, is final administrative action
subject to judicial review.

¢. A discharger that wishes to establish the affirmative defense of upset shall
demonstrate, through properly signed, contemporaneous operating logs, or any
other relevant evidence that:



(1) An upset occurred and that the discharger can identify the cause(s) of the
upset;

(2) The permitted facility was at the time being properly operated;

(3) The discharger submitted notice of the upset as required in provision B.5 of
the Monitoring and Reporting Requirements (24-hour notice); and

(4) The discharger complied with any remedial measures required under
provision A.3 of the General Provisions.’

At the time of this writing, the City has yet to submit any written documentation
regarding the events leading up to and including the period of poor plant performance.
The Regional Board should determine the ramifications of the City’s failure to provide
documentation required by the permit.

Aeration basins

According to City of Escondido HARREF staff, including the Process Control Operator,
Plant Superintendent and the Operations Supervisor, the first signs of operational
problems were noticed on April 17, 2004, as a “significant” decrease in dissolved oxygen
(DO) demand in the aeration basins. The operators responded by decreasing the amount
of air to the aeration basins to meet the target DO concentration of about 0.75 mg/l. The
following discussion will focus primarily on the observations and records for the month
of April 2004, the time when the problems allegedly started, through the end of June
when plant operation started returning to normal.

First, it should be noted that the operators’ target DO concentration in the aeration basins
at the HARREF is already relatively low (0.75 mg/1), compared to most activated sludge
plants. Typical target levels suggested in wastewater treatment plant textbooks are
usually 1-2 mg/l. The problem with the City’s low target value is not necessarily the low
DO concentration but the slim margin for error this affords in case of any decrease to
dangerously low DO levels. In fact, HARRF’s records show that the DO concentration in
the aeration basins prior to our site visit often dropped well below 0.75 mg/l, sometimes
as low as 0.2 mg/1. It is also not uncommon for the DO concentration to reach more than
three or four mg/l, especially during morning hours. During our January 5, 2005 visit, we
observed DO concentrations in the aeration basins ranging from a high of 1.2 mg/l to a
low of about 0.08 mg/1.

Since the DO level in the aeration basins is currently controlled manually (air valves are
adjusted from the control room keyboard) it is inevitable that the aeration basins will
occasionally be subjected to fluctuating DO concentrations. However, the value of 0.08
mg/] is indicative of almost total oxygen depletion in that particular basin, and also
suggests an inadequate control of the aeration process.

! General Provision A.3: Duty to mitigate (40 CFR 122:41 (d)) — The discharger shall take all reasonable
steps to minimize or prevent any discharge or sludge use or disposal in violation of this permit which has a
reasonable likelihood of adversely affecting human health or the environment.



Computer records (Attachment 6) show that, on April 17, at 00:00 hours (midnight), DO